

GREENWOOD SLAG 82E SE266

020415



WARNOCK HERSEY  
INTERNATIONAL LIMITED

128 East 4th Ave., Vancouver 10, B.C. Phone 878-4111

COAST ELDRIDGE  
PROFESSIONAL SERVICES DIVISION

REPORT OF: Assays  
AT Vancouver Laboratory  
PROJECT: Slag Sample  
REPORTED TO: Bacon, Donaldson & Associates  
117 East 4th Avenue  
Vancouver, B.C.

FILE NO. 461 - 17718

DATE June 14, 1973

REPORT NO.

ORDER NO.

We have tested the sample of slag submitted to us on June 6, 1973 and report as hereunder:

TEST RESULTS

Silica (SiO <sub>2</sub> )	-	43.41 %
Aluminum (Al <sub>2</sub> O <sub>3</sub> )	-	5.94 %
Iron (Fe)	-	16.86 %
Manganese (Mn)	-	0.31 %
Sulphur (S)	-	0.12 %
Calcium (CaO)	-	23.73 %
Magnesium (MgO)	-	5.16 %

WARNOCK HERSEY INTERNATIONAL LIMITED

*B. A. Pepper*  
B. A. Pepper  
CHIEF ASSAYER

ALL REPORTS ARE THE CONFIDENTIAL PROPERTY OF CLIENTS. PUBLICATION OF STATEMENTS, CONCLUSIONS OR EXTRACTS FROM OR REGARDING OUR REPORTS IS NOT PERMITTED WITHOUT OUR WRITTEN APPROVAL. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED.